| Click to Close |

COMPACT ICEMAKER #3-14-001-0
8 CAVITY

#9

#10
EJECTOR

#11
#13 MOLD
Switcn
CH 7
#164 \{:‘.’
SUPPORT S #12

#15
#16 THERMOSTAT
THERMOSTAT CLAMP. (S
#17 HOLDING N

SwTer MOLD HEATER  #7

SHUT-OFF ARM #6

&* < Y | »
. WV
. {L 3o WSJ\ & é—;’SHUT-OFF ARM SPRING #5
MEVER aRM 4
@'\TIMING CAM #3
% WATER VALVE SWITCH #2

#18 MOTOR
#19

#1
T~ FRONT COVER

Item # Part # Description Item # Part # Description
1 833873 Front Cover (Kit} 11 627170 Mold
2 627848 Hater Switch 12 625828 Gasket
3 625913 Timing Cam 13 625851 Shut-0ff Switch
4 625830 Lever Arm 14 625827 Support
5 480855 Shut-0ff Arm Spring (Kit) 15 627180 Thermostat
6 627003 Shut-0ff Arm 16 625829 Thermostat Clamp
7 625893 Mold Heater (Kit) 17 627343 Holding Switch
8 627753 Ice Stripper 18 798654 Motor (Kit)
9 833593 Bearing & Inlet (Kit) 19 625833 Mounting Plate
10 627169 Ejector

ICEMAKER PARTS #3-14-007-0
12 CAVITY

Ilus Part Tllus Part
No. No. Description No. No. Description
1 3-09-002-0 Valve Assembly
4 625910 Bracket 24 488361 Screw, 4-40 x 1
5 483361 Screw (Use 25 625829 Clamp (Alternate)
w/625846 Motor) 26 488372 Screw, 8-32 x 1
488622 Screw (Use 27 488362 Screw, 4-40 x 3/4
w/627106 iotor) 29 488360 Screw, 4-24 x 3/4
6 833873 Cover 30 627180 Thermostat
7 488542 Screw (Ground}] 31 625851 Switch, S.P.S.T.
2 625833 Plate, Mounting 33 525827 Support
13 625914 Gear 34 833587 Screw, Shoulder
14 483806 Screw 37 627003 Arm, Shut-0ff
15 488787 Screw, #8-18 x 1/2 (3) 38 625830 Arm, Lever
17 798654 Motor 39 480855 Spring, Shut-0ff Arm
627106 Motor {ATternate) 41 627375 Ejector
18 627163 Spring 43 625893 Heater, #old
19 625836 Plate Yalve Switch 44 625840 Stripper, Ice
20 625834 Spacer, Holding Switch 50 438896 Screw, 8-16 x 3/8
21 625913 Cam 51 833702 Mold & Heater Assembly
22 984683 Insulator {includes 1tlus. 43)
23 627848 Switch, S.P.D.T, 52 833593 Bearing & Inlet
56 227991 Connector, Wire
57 627151 Harness, Wiring

*In Canada, Utilize Part #3-14-008-0

*Because of a certain CSA rule, a specjal icemaker (Part #3-14-008-0)
is used in all Canadian units. In all cases the internal cowponents
should not be repaired and instead the total mechanism is to be
replaced; order Part #3-14-008-0.



	Button4: 


